
FOX CHAIN OF LAKES INVESTIGATION

AND WATER QUALITY MANAGEMENT PLAN

V. Kothandaraman, Ralph L. Evans, Nani G. Bhowmik, John B. Stall,
David L. Gross, Jerry A. Lineback, and Gary B. Dreher

STATE WATER SURVEY STATE GEOLOGICAL SURVEY

C O O P E R A T I V E  R E S O U R C E S  R E P O R T  5

U R B A N A ,  I L L I N O I S 1 9 7 7



S T A T E  O F  I L L I N O I S

DEPARTMENT OF REGISTRATION AND EDUCATION

Hon. James R. Thompson, Governor

Joan G. Anderson, B.S., Acting Director

BOARD OF NATURAL RESOURCES AND CONSERVATION

Joan G. Anderson, B.S., Chairman

Thomas Park, Ph.D., Biology

H. S. Gutowsky, Ph.D., Chemistry

Robert H. Anderson, B.S., Engineering

Stanley K. Shapiro, Ph.D., Forestry
[...]
and Morgan, 1959). The unit load factor for the Spoon River varied from 0:47 lbs/ac/yr
near the headwaters to 0.26 lbs/ac/yr near its confluence with the Illinois River. It decreased

106



Table 27. Phosphorus Transport by Different Streams

Streams

Fox River at Route 173
Lily Lake Drain
Nippersink Creek
Sequoit  Creek
Squaw Creek
Fox River at Johnsburg

Total phosphorus Dissolved orthophosphorus

lbs/day lbs/sq mi/day  lbs/ac/yr lbs/day lbs/sq mi/day lbs/ac/yr

1187 1.37 0.78 4 2 8 0.49 0.28
1.7 0.36 0.20 0.45 0.95 0.05

223 1.16 0.66 1 1 9 0.62 0.35
61 5.68 3.24 33 3.07 1.75

131 3.08 1.76 1 0 7 2.51 1.43
1093 0 . 9 1 0.52 5 0 9 0.42 0.24

gradually in the downstream direction and thus exhibited the dilution effect. The phosphorus
transport data for the Fox River and other tributaries to the Fox Chain of Lakes, with the
exception of Lily Lake Drain, appear to be several orders of magnitude higher when compared
with the Kaskaskia River or Spoon River data.

The phosphorus concentrations in the Fox River, Sequoit Creek, and Squaw Creek
exceeded the IPCB limit all the time. Phosphorus concentrations were less than 0.05
mg/l for Nippersink Creek in only 3 out of the 53 observations over a period of 1 year. Phos-
phorus concentrations exceeded 0.05 mg/l for Lily Lake Drain in 32 of the 53 observations.

WASTEWATER TREATMENT FACILITIES AND EFFLUENT CHARACTERISTICS

The shoreline around the Fox Chain of Lakes has been intensely developed with
permanent year-round homes, condominiums, hotels, restaurants, marinas, and service
facilities ancillary to boating and other recreational activities. In addition, approximately 30
miles of dredged channels have been created to develop waterfront properties. It is estimated
that 85 percent of the developed properties on the shores of the Chain are in unincorporated
areas and remain on septic tank disposal systems. Detailed surveys conducted by the health
departments of McHenry and Lake Counties indicate there are about 6900 residential units
being served by household septic tank systems. In addition, some schools, churches, hotels,
motels, and commercial enterprises are similarly served.

An estimated waste flow of 15 5,000 gallons per day (gpd) is applied to septic tank-
tile field systems around the lakes and in the immediate vicinity (William Mellon and Richard
A. Wissell, personal communication, 1976). Analyses of the effluent quality characteristics
of the septic tank systems were not made. However, the impact of this method of waste
disposal on the water quality of the lakes, with specific reference to the nutrients nitrogen
and phosphorus, is discussed in the section “Nutrient Budget.”

There are seven municipal waste treatment plants (WTP) located within the Chain’s
watershed that discharge directly or indirectly into the lake system. The WTPs are located
at Hebron, Richmond, Woodstock Northside, Lake Villa, Round Lake Sanitary District,
Antioch, and Fox Lake. Of these, only the Fox Lake WTP discharges directly to the lake
system; all of the other treatment plants discharge to streams which are tributary to the lakes.
Treated effluent from the Woodstock Die Casting Company and a Hebron meat packing
industry are the only significant industrial discharges in the area. The relative locations of these
waste treatment plants with respect to the Chain of Lakes along with the tributaries to the
lakes are shown in figure 71. Information pertaining to the population presently served,

107



Table 28. Municipal Waste Treatment Plants Discharging Directly
or Indirectly into the Chain of Lakes

Municipality Receiving Population Design flow Type of Estimated
served stream 1975 (mgd) treatment * efficiency (%) **

Hebron Nippersink 780 0.110 T F
Richmond Nippersink 1,150 0.375 Biodisc
Woodstock (north-

side Nippersink 10,230 3.500 A S 85-90
Lake Villa Eagle Creek-

Squaw Creek 1,090 0.300 A S 85-90
Round  Lake

Sanitary District Squaw Creek 16,350 1.600 TF, P 85-90
Ant ioch Sequoit  Creek 3,680 1.000 AS, P 85-90
Fox Lake Myers Bay-

Pistakee Lake 4,510 0.720 80-85

80-85
8 0 - 8 5

T F

* TF = trickling filter; AS = activated sludge; P = polishing ponds
**Estimated efficiency in 5-day BOD removal

design flow, type of treatment provided, and other details regarding the seven WTPs
are provided in table 28. Details of plant improvements, modifications, future expansions,
and the current effluent quality characteristics of each of these wastewater treatment facilities
are reported individually here.

In order to assess the wastewater effluent characteristics, four separate visits were
made to the plants to collect samples for chemical analyses. Grab samples were collected
from treatment plants employing polishing ponds or oxidation lagoons. In all other cases
composited samples were obtained. The samples, representative of plant flow weighted
samples, were collected at 30-minute intervals during the period 9 a.m. to 3 p.m. The samples
were stored in ice during collection and transportation and refrigerated until the necessary
analyses were performed. Alkalinity, pH, nitrate-N, Kjeldahl-N, ammonia-N, chemical
oxygen demand (COD), total solids, dissolved solids, total phosphorus, and dissolved
orthophosphorus were determined. Methods of chemical analyses performed are reported in
the section “Water Quality of the Lakes and Streams.”

Hebron WTP

The municipal wastewater is treated in a 0.11 mgd Imhoff trickling filter plant. The
treatment facility for the meat-packing industry consists of two anaerobic lagoons and two
oxidation lagoons. The facility is designed to handle trade wastes from a meat-packing
operation processing 200 head of cattle per day. The industrial waste treatment facility
is owned and operated by the city of Hebron. Tables 29 and 30 show the chemical charac-
teristics of the four samples obtained at these plants and also the means of the observed
values. The trickling filter plant discharges higher concentrations of inorganic nitrogen and
phosphorus than the lagoons. The ratios of dissolved orthophosphorus to total dissolved
phosphorus are 0.83 and 0.63, respectively, for the trickling filter plant and the lagoons.

In the near future, waste flows from the municipal and industrial facilities are to
be combined and treated by the contact stabilization activated sludge process. The final
effluent, after chlorination, is to be disposed of by spray irrigation. The sludge generated at
the treatment plant is also to be used in spray irrigation. This scheme has been approved
by the Illinois Environmental Protection Agency.

108



109 

Table 29. Hebron Trickling Filter Plant Effluent Characteristics 
(Concentrations in mg/l) 

 Dates of observations 
Parameters 12/12/74 3/25/75 8/11/75 11/6/75 Mean 

pH 7.85 8.06 7.88 8.31  
Alkalinity 333 364 386 361 361 
Nitrate-N 13.51 11.23 5.91 17.14 11.95 
Kjeldahl-N 10.36 44.64 4.44 17.0 19.11 
Ammonia-N 7.77 20.00 3.64 8.82 10.05 
COD 52.23 86.08 72.44 71.18 70.48 
Total solids 996 1165 1155 1262 1145 
Dissolved solids 949 1105 1128 1192 1094 
Total phosphorus 8.77 10.79 12.89 21.70 13.54 
Dissolved orthophosphorus 8.49 9.62 11.32 12.58 10.50 
Dissolved orthophosphorus/total dissolved phosphorus 0.97 0.89 0.88 0.58 0.83 

Table 30. Hebron Lagoon Effluent Characteristics 

(Concentrations in mg/l) 

 Dates of observations 
Parameters 12/12/74 3/25/75 8/11/75 11/6/75 Mean 

pH 8.38 7.59 9.53 8.75  
Alkalinity 400 413 164 274 313 
Nitrate-N 1.60 1.37 0.47 0.66 1.03 
Kjeldahl-N 20.81 17.68 13.80 25.00 19.32 
Ammonia-N 16.27 10.70 0.06 0.62 6.91 
COD 118.04 104.64 229.29 312.35 191.08 
Total solids 1445 1057 1678 1894 1519 
Dissolved solids 1320 1004 1366 1586 1319 
Total phosphorus 3.59 6.31 2.44 2.96 3.83 
Dissolved orthophosphorus 2.43 5.73 0.75 1.79 2.68 
Dissolved orthophosphorus/total dissolved phosphorus 0.68 0.91 0.31 0.60 0.63 

Table 31. Richmond WTP Effluent Characteristics 

(Concentrations in mg/l) 

 Dates of observations 
Parameters 12/12/74 3/25/75 8/11/75 11/6/75 Mean 

PH 7.73 8.00 7.78 7.65  
Alkalinity 333  324  369  349  344  
Nitrate-N 8.02 4.69 0.54 5.89 4.79 
Kjeldahl-N 15.84 15.45 15.60 3.30 12.55 
Ammonia-N 9.67 15.40 8.89 0.80 8.69 
COD 59.70 43.88 59.21 47.06 52.33 
Total solids 942 1079 793 1066 970  
Dissolved solids 888 1044 788 1066 947  
Total phosphorus 7.16 4.29 5.37 20.13 9.24 
Dissolved orthophosphorus 5.62 3.51 3.55 9.59 5.57 
Dissolved orthophosphorus/total dissolved phosphorus 0.78 0.82 0.66 0.48 0.69 
 
 



With the proposed disposal system, nutrient emissions, particularly that of phosphorus,
will be totally eliminated from Nippersink Creek.

Richmond WTP

The expansion and modification of this treatment plant with a design flow of 0.375
mgd was completed in 1975. Secondary treatment is carried out with 4-stage biodisc units
following Imhoff tanks. The biodisc units are similar to trickling filters where a fixed
biological mass is exposed alternately to the dissolved organic matter and air. The secondary
solids are returned to the Imhoff tanks for anaerobic digestion. The treated effluent is
chlorinated in an aerated chlorine contact chamber prior to discharge into Nippersink Creek.
Digested solids are dried in sludge drying beds and disposed by landfill. Provision is made
for adding alum between the third and fourth stages of the biodiscs for phosphorus precipita-
tion and removal in the final clarifiers. Phosphorus reduction from the wastewater effluent
is yet to be practiced. Table 31 shows the wastewater effluent characteristics for this plant.

Woodstock Northside WTP

This treatment plant is in the process of expansion and upgrading. Waste flow is
given the conventional activated sludge treatment after grit and primary solids removal.
Chemicals will be added for phosphorus removal prior to the secondary clarification stage.
The waste flow will pass through two polishing ponds, then will be chlorinated and dis-
charged. Solids generated in the treatment process will be aerobically digested and dried
in sludge drying beds prior to ultimate disposal. At the time of sampling for wastewater
effluent characterization, the phosphorus removal step was not practiced. Results of the
chemical analyses of the effluent samples pertaining to this treatment plant are shown in
table 32.

Woodstock Die Casting Company WTP

The company is primarily engaged in nonferrous die casting and plating operations.
The municipal and industrial waste streams generated in the plant are collected separately
with the municipal waste discharged to the city sewers. Different types of trade wastes are
segregated initially and given pretreatment before being pumped to the central waste treatment
plant. For example, chromium bearing rinse waters are treated by sulfonation, cyanide
bearing waste waters are chlorinated to oxidize cyanide, and finally acid and alkaline rinse
waters are diverted to a collection sump for neutralization, all prior to being pumped to
the central collection tank at the treatment plant.

The collected waste streams are treated through a neutralizing tank using an automatic
pH controlled feed system for the addition of lime or sulfuric acid. The neutralized water
then flows through upflow clarifiers where alum and polyelectrolytes are added. The clarified
waters are filtered through dual media filters before being discharged to the receiving stream.
The sludge is initially thickened in a sludge thickener with the addition of polyelectrolytes.
The sludge is then dewatered in a vacuum filter using diatomaceous earth as a filtering aid.
The dewatered sludge is disposed of by landfill.

The company has plans to increase the number of upflow clarifiers by two,
thus doubling the retention time in the clarifiers. The chemical characteristics of the final waste
effluent from the treatment plant are shown in table 33.

110



111

Table 32. Woodstock Northside WTP Effluent Characteristics

(Concentrations in mg/l)

Dates of observations
Parameters 12/12/74 3/25/75 8/11/75 11/6/75 Mean

PH 7.57 7.85 7.72 8.18
Alkalinity 404 337 369 353 366
Nitrate-N 0.31 0.65 0.12 1.12 0.55
Kjeldahl-N 13.22 7.67 11.65 35.9 17.11
Ammonia-N 12.25 5.97 10.04 23.94 13.05
COD 35.02 67.17 45.98 42.35 47.63
Total solids 1352 1134 1150 1556 1298
Dissolved solids 1308 1075 1136 1516 1259
Total phosphorus 7.29 4.94 7.95 10.06 7.56
Dissolved orthophosphorus 7.23 3.94 6.02 4.72 5.63
Dissolved orthophosphorus/total dissolved phosphorus 0.99 0.80 0.86 0.47 0.78

Table 33. Woodstock Diecasting Company Effluent Characteristics

(Concentrations in mg/l)

Dates of observations
Parameters 4/28/75 8/11/75 11/5/75 Mean

pH 9.69 9.42 9.10
Alkalinity 231 324 298 284
Nitrate-N 1.93 1.12 2.04 1.70
Kjeldahl-N 2.43 2.61 1.05 2.03
Ammonia-N 0.13 0.38 0.07 0.19
COD 41.54 42.83 40.00 41.46
Total solids 558 1259 1236 1018
Dissolved solids 536 1258 1212 1002
Total phosphorus 3.35 3.23 1.87 2.82
Dissolved orthophosphorus 3.19 2.62 1.10 2.30
Dissolved orthophosphorus/total dissolved phosphorus 0.95 0.81 0.59 0.78

Table 34. Lake Villa WTP Effluent Characteristics

(Concentrations in mg/l)

Dates of observations
Parameters 11/21/74 4/8/75 7/8/75 11/5/75 Mean

pH 8.21 8.33 8.35 7.91
Alkalinity 284 284 297 243 277
Nitrate-N 0.71 0.17 0.26 15.62 4.19
Kjeldahl-N 8.62 14.05 5.67 1.20 7.39
Ammonia-N 3.82 11.88 2.51 0.52 4.68
COD 43.01 72.93 35.81 24.12 43.97
Total solids 761 628 560 714 666
Dissolved solids 717 545 532 674 617
Total phosphorus 5.19 4.32 3.61 14.94 7.02
Dissolved orthophosphorus 4.44 2.98 3.02 7.08 4.38
Dissolved orthophosphorus/total dissolved phosphorus 0.86 0.69 0.84 0.47 0.72



Lake Villa WTP

Until the early part of 1975, the wastewater was treated in an Imhoff tank and two
oxidation lagoons, one of which was aerated with diffused air. An entirely new waste
treatment facility consisting of a packaged activated sludge treatment process with a design
capacity of 0.3 mgd is now in operation. The effluent is chlorinated and discharged to Eagle
Creek which empties into Long Lake. There is no provision for phosphorus removal in the
new treatment facility.

The Northeastern Illinois Planning Commission (NIPC, 1974) has proposed a
regional wastewater plan which recommends that the new plant be operated only until its
bonded indebtedness has been satisfied. Anticipated excess flow could be diverted to the
regional interceptor and ultimately the area could be served by a proposed regional plant.
(Details of the proposed regional plan are discussed on page 114.) Wastewater effluent
characteristics are shown in table 34.

Round Lake Sanitary District WTP

The present facility is a 1.6 mgd trickling filter plant with three lagoons. The first
lagoon is aerated and the final effluent is chlorinated. The Sanitary District serves portions
of the municipalities of Round Lake, Round Lake Beach, Round Lake Heights, and Round
Lake Park.

In its ‘interim expansion and upgrading’ plans, the Sanitary District has proposed
changes to the clariflocculator, anaerobic digesters, and aeration tanks; installation of tertiary
filters; and modifications to the trickling filters, lagoons, and other facilities. The Sanitary
District has also proposed the construction of four new interceptors in the communities it
serves.

NIPC proposed that the area be integrated into the Lake County regional wastewater
treatment system. The regional plan recommends the construction of the four new interceptors
up to the Round Lake treatment plant. When full treatment at the plant is terminated,
the plant would be kept on a standby basis to temporarily store and/or treat excess wet
weather flows. The citizens of the Sanitary District area voted in 1973 against joining the
County regional system by a 3 to 1 margin.

In the existing treatment facilities, phosphorus removal is not practiced. Table 35
shows the wastewater effluent chemical quality characteristics.

Antioch WTP

Until mid-1975, the wastewater at this plant was treated in an 0.5 mgd activated
sludge plant with three tertiary ponds. The final effluent was chlorinated and discharged to